
Parts Manual
	 RAM 44 / 968999551	 RAM 50 / 968999552
	 RAM MAG 44 / 968999559	 RAM MAG 50 / 968999561
	 RAM MAG 50 / 968999562	 RAM MAG 44 / 968999650
		  RAM MAG 50 / 968999651

Please read the operator’s manual carefully and make sure you 
understand the instructions before using the machine.

® ®



©2008 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME..................................................... 4

 ENGINE...................................................................... 6

BRIGGS & STRATTON......................................... 6

HONDA ................................................................ 8

KAWASAKI ........................................................ 10

KOHLER ............................................................ 12

STEERING & PARK BRAKE..................................... 14

HYDRAULIC PUMP / MOTOR.................................. 16

MOWER LIFT / DECK LIFT....................................... 18

44 INCH CUTTING DECK......................................... 20

50 INCH CUTTING DECK......................................... 22

CONTROLS............................................................... 24

MODELS 968999551, 968999552...................... 24

MODELS 968999559, 968999561, 968999562, 

968999650, 968999651...................................... 26

SEAT......................................................................... 28

MODELS 968999551, 968999552...................... 28

MODELS 968999559, 968999561, 968999562, 

968999650, 968999651...................................... 30

CASTERS................................................................. 32

DECALS.................................................................... 34

MODELS 968999551, 968999552...................... 34

MODELS 968999559, 968999561, 968999562, 

968999650, 968999651...................................... 36



4 - DIXON4 - DIXON

CHASSIS / FRAME

REF.1

2

3

4
5

6

7

8

9

10

11

12

13

14

15

16

18

19

20

21

22

23

24

25

26

27

28

29

30

31

17

27
31

30

31

27

27

30

31 30
31

11

7

31

31
31

32
35

33
34

36

37

28

27



539 1305581..	 .....1..... FRAME W/DECALS, before 
Serial no. 0749xxxxx

965 885701....1..... FRAME W/DECALS, after   
Serial no. 0749xxxxx

539 1156382..	 .....2..... ZERK
539 1024363..	 .....1..... BATTERY, DRY
539 1025024..	 .....6..... TANK STUD
539 1028455..	 .....8..... SPRING, FUEL TANK
539 1059746..	 .....1..... GROMMET, RUBBER
539 1071167..	 .....2..... GROMMET
539 1076288..	 .....1..... BATTERY HOLD DOWN
539 1076299..	 .....2..... NUT ¼, PUSH
539 10763210..	 .....2..... BOLT, ¼ x 7½, SPEC
539 11081511..	 .....5..... PUSH MOUNT WIRE CLIP
539 11240812..	 .....1..... BATTERY TRAY
539 11266013..	 .....4..... BEARING, FLANGED
539 11574914..	 .....2..... PLUG, CASTER
539 10618815..	 .....1..... FUEL CAP, ANTISPLASH
539 11405716..	 .....1..... TANK, FUEL, LEFT
539 99105517..	 .....2..... HCS, 5/16 -18 x 2¼
539 11425118..	 .....1..... GUARD, REAR
539 11460419..	 .....1..... FOOT PLATE W/DECALS
539 11450420..	 .....1..... STRAP, REAR
539 11988421..	 .....2..... SPRING CAP
539 12263222..	 .....2..... SEAT SPRING
539 91632523..	 .....1..... VALVE, FUEL
539 97693424..	 .....2..... HCS, 5/16 -18 x ¾

539 99020625..	 .....2..... HCS, 5/16 -18 x ¾
539 99020926..	 .....2..... HCS, 5/16 -18 x 1
539 99031627..	 ...18..... RHSNB, 5/16 -18 x ¾
539 99058528..	 .....8..... NUT, 5/16 -18, WHIZLK
539 99064629..	 .....2..... HCS, ½ -13 x 1
539 99069230..	 ...16..... WASHER, 5/16

539 99071731..	 ...21..... NUT, 5/16 -18, NYLOC
539 11407632..	 .....1..... PANEL, LIGHT DELETE, 

MODELS 968999551, 
968999552

539 11407533..	 .....1..... PLATE LIGHT 
MODELS 968999559, 
968999561, 968999562, 
968999650, 968999651

539 11423234..	 .....1..... LIGHT, 
MODELS 968999559, 
968999561, 968999562, 
968999650, 968999651

539 11434135..	 .....4..... SCREW, #10-24 x 3/8, SKT HD
539 11450636..	 .....2..... STRAP, EXT MODELS 

968999650, 968999651
539 11790137..	 .....2..... BUSHING, CASTER

NOT SHOWN
539 110068....1..... BATTERY CABLE, NEG
539 112409....1..... MAIN WIRE HARNESS 

Units produced before 
Serial No. 073837583

539 113793....1..... MAIN WIRE HARNESS 
Units produced after 
Serial No. 073837583

CHASSIS / FRAME

  DIXON - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



6 - DIXON6 - DIXON

 ENGINE

BRIGGS & STRATTON

1

2

3

4

5

6

7

8

9

10

11
12

13

14

15

16

17

18

15 2

19

20

20

2123

22



539 1017141..	 .....1..... SOLENOID
539 1027592..	 .....3..... INSULATOR, BATTERY
539 1081203..	 .....1..... NUT, ¼ -20, THIN NYLOC
539 1098004..	 .....2..... RHSNB, ¼ -20 x 1
539 1100645..	 .....1..... CLUTCH WASHER
539 1100936..	 .....1..... OIL DRAIN FITTING
539 1145307..	 .....1..... PULLEY
539 1104248..	 .....1..... FUEL LINE, 24"
539 1104259..	 .....1..... FUEL LINE, 5"
539 11178610..	 .....2..... RHSSNB, ¼ -20 x 5/8
532 40000811..	 .....1..... CLUTCH
539 11434212..	 .....1..... CLUTCH TIE DOWN
539 12132513..	 .....1..... MUFFLER
539 91222214..	 .....4..... CLAMP, HOSE
539 97697815..	 .....6..... NUT, ¼ -20, NYLOC

 ENGINE

539 99005316..	 .....2..... WASHER, ¼
539 99024717..	 .....1..... WASHER, 7/16

539 92338818..	 .....1..... HCS, 7/16 -20 x 3
539 11454219..	 .....1..... SPACER, ENGINE PULLEY
539 10763120..	 .....2..... SCREW, ¼ -20 x 5/8, THDRLL
539 97685621..	 .....2..... WIRE TIE
539 97693522..	 .....4..... HCS, 5/16-18 X 1½
539 99071723..	 .....4..... NUT, 5/16-18, NYLOC

NOT SHOWN
539 103306....2..... CABLE, POSITIVE
539 107516....1..... PIGTAIL
539 105409....1..... GROUND WIRE
539 976856....2..... WIRE TIE
532 198316....1..... HARNESS, ADAPTOR

  DIXON - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



8 - DIXON8 - DIXON

ENGINE

1

2
3

5

6

7

8

9

10

11

12

13

14

15

16

17
18

19

20

21
15

15

4

HONDA

23

24

22



539 1076311..	 .....1..... SCREW, ¼ -20 x 5/8, THDRLL
539 1027592..	 .....1..... INSULATOR, BATTERY
539 1081203..	 .....1..... NUT, ¼ -20, THIN NYLOC
539 1098004..	 .....2..... RHSNB, ¼ -20 x 1
539 1100645..	 .....1..... CLUTCH WASHER
539 1216196..	 .....1..... OIL DRAIN ADAPTER
539 1145307..	 .....1..... PULLEY
539 1104248..	 .....1..... FUEL LINE, 24"
539 1052819..	 .....1..... FUEL LINE, 30"
532 40000810..	 .....1..... CLUTCH
539 11423111..	 .....1..... HONDA PIGTAIL
539 11454212..	 .....1..... SPACER, ENGINE PULLEY
539 12149713..	 .....1..... MUFFLER
539 91222214..	 .....4..... CLAMP, HOSE
539 97697815..	 .....5..... NUT, ¼ -20, NYLOC

ENGINE

539 99005316..	 .....1..... WASHER, ¼
539 99024717..	 .....1..... WASHER, 7/16

539 92338818..	 .....1..... HCS, 7/16 -20 x 3
539 11434219..	 .....1..... TIE DOWN, CLUTCH
539 99054820..	 .....2..... HCS, ¼ -20 x 1
539 99059821..	 .....1..... WASHER, ¼
539 99066922..	 .....4..... HCS, 5/16-18 X 1¾
539 99071723..	 .....4..... NUT, 5/16-18, NYLOC
539 99069224..	 .....4..... WASHER, 5/16

NOT SHOWN
539 104974....2..... CABLE, POSITIVE
539 105409....1..... GROUND WIRE
539 976856....4..... WIRE TIE
532 198316....1..... HARNESS, ADAPTOR

  DIXON - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



10 - DIXON10 - DIXON

ENGINE

1

2

3

4

5

6

7

8 9

10

11

12

13

14

15

16

17

214

14

18

19

KAWASAKI

2220

21



539 1017141..	 .....1..... SOLENOID
539 1027592..	 .....3..... INSULATOR, BATTERY
539 1095873..	 .....1..... OIL DRAIN EXTENSION
539 1096184..	 .....1..... O-RING
539 1098005..	 .....2..... RHSNB, ¼ -20 x 1
539 1100646..	 .....1..... CLUTCH WASHER
539 1145307..	 .....1..... PULLEY
539 1104248..	 .....1..... FUEL LINE, 24"
539 1104259..	 .....1..... FUEL LINE, 5"
539 11178610..	 .....2..... RHSSNB, ¼ -20 x 5/8
532 40000811..	 .....1..... CLUTCH
539 11434212..	 .....1..... CLUTCH TIE-DOWN
539 91222213..	 .....4..... CLAMP, HOSE
539 97697814..	 .....8..... NUT, ¼ -20, NYLOC
539 99005315..	 .....3..... WASHER, ¼

ENGINE

539 99024716..	 .....1..... WASHER, 7/16

539 92338817..	 .....1..... HCS, 7/16 -20 x 3
539 11454218..	 .....1..... SPACER, ENGINE PULLEY
539 10763119..	 .....1..... SCREW, ¼ -20 x 5/8, THD RLL
539 97693520..	 .....4..... HCS, 5/16-18 x 1½
539 99071721..	 .....4..... NUT, 5/16-18, NYLOC
539 97685622..	 .....2..... WIRE TIE
NOT SHOWN
539 103306....2..... CABLE, POSITIVE
539 119684....1..... MUFFLER
539 104415....1..... PIGTAIL, KAWASAKI
539 105409....1..... GROUND WIRE
532 198316....1..... HARNESS, ADAPTOR
539 108199....2..... GASKET, EXHAUST

  DIXON - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



12 - DIXON12 - DIXON

ENGINE

KOHLER

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

15

2

19

20

15

21



ENGINE

539 1017141..	 .....1..... SOLENOID
539 1027592..	 .....3..... INSULATOR, BATTERY
539 1074763..	 .....1..... BOLT, 3/8-16 X 1, THREAD 

FORMING
539 1098004..	 .....2..... RHSNB, ¼ -20 x 1
539 1065045..	 .....1..... CLUTCH WASHER
539 1100936..	 .....1..... OIL DRAIN FITTING
539 1134367..	 .....1..... PULLEY
539 1052808..	 .....1..... FUEL LINE, 35"
539 1104259..	 .....1..... FUEL LINE, 5"
539 11178610..	 .....2..... RHSSNB, ¼ -20 X 5/8
539 11343711..	 .....1..... CLUTCH
539 11344112..	 .....1..... CLUTCH TIE DOWN

539 13094613..	 .....1..... MUFFLER
539 91222214..	 .....4..... CLAMP, HOSE
539 97697815..	 .....8..... NUT, ¼ -20, NYLOC
539 99005316..	 .....2..... WASHER, ¼
539 99024717..	 .....1..... WASHER, 7/16

539 10014118..	 .....1..... HCS, 7/16 -20 x 1½
539 91021019..	 .....1..... KEY
539 10763120..	 .....2..... SCRW, ¼ -20 x 5/8 THDROLL
539 10330621..	 .....2..... CABLE, POSITIVE

NOT SHOWN
539 107516....1..... PIGTAIL, KOHLER
539 109346....1..... GROUND WIRE
539 976856....2..... WIRE TIE

  DIXON - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



14 - DIXON14 - DIXON

STEERING & PARK BRAKE

2

3 4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

16

22

23

24

25
26

27

28

29

31

32

21

23

527

26
7

25
17

18

26

18

26

18

16
26

26

1

27
16

30

33

35
34

36



STEERING & PARK BRAKE

539 1010801..	 .....2..... SWITCH, INTERLOCK
539 1018362..	 .....2..... BUSHING
539 1025933..	 .....2..... LOCKWASHER, 3/8
539 1027204..	 .....2..... DAMPENER
539 1093685..	 .....2..... BUSHING, PLASTIC
539 1123006..	 .....2..... DAMPENER BRACKET
539 1123067..	 .....2..... PIVOT SHAFT
539 1123138..	 .....1..... BRAKE SHAFT
539 1123149..	 .....1..... LINKAGE
539 11240810..	 .....1..... BATTERY TRAY
539 11425911..	 .....1..... BRAKE LEVER
539 11429112..	 .....1..... LEVER, DRIVE, RIGHT
539 11429213..	 .....1..... LEVER, DRIVE, LEFT
539 12263514..	 .....2..... GRIP
539 97652615..	 .....1..... GRIP, ADJUSTMENT LEVER
539 97697916..	 ...11..... NUT, 3/8 -16, NYLOC
539 97698817..	 .....2..... PIN HAIR
539 99031618..	 ...10..... RHSNB, 5/16 -18 x ¾
539 99051719..	 .....2..... WASHER, 3/8
539 99058520..	 .....8..... NUT, 5/16 -18, WHIZLK
539 99065521..	 .....2..... HCS, 3/8 -16 x 1½
539 99062722..	 .....4..... HCS, 5/16 -18 x 1¼
539 99062923..	 .....3..... HCS, 3/8 -16 x 2¼
539 99065524..	 .....4..... HCS, 3/8 -16 x 1½

539 99069225..	 .....2..... WASHER, 5/16

539 99071726..	 ...16..... NUT, 5/16 -18, NYLOC
539 99103427..	 .....6..... SCREW, #10-24 x 5/8, WASH
539 11209528..	 .....1..... CONTROL , RIGHT
539 11208829..	 .....2..... CONTROL ARM
539 12263630..	 .....2..... END PLUG, 15/16"
539 97699831..	 .....2..... ZERK
539 11310732..	 .....2..... RIVET, NYLON PUSH-IN
539 976978 33..	 ....2 .... NUT ¼-20 HEX NYLOC 

Units produced after 
Serial No. 073837583

539 990071 34..	 ....2 .... HCS ¼-20 x ½ 
Units produced after 
Serial No. 073837583

539 114803 35..	 ....1 .... BRACKET, BRAKE SWITCH 
Units produced after 
Serial No. 073837583

539 113792 36..	 ....1 .... SWITCH, BRAKE (3-POLE) 
Units produced after 
Serial No. 073837583

NOT SHOWN
539 112096....1..... CONTROL, LEFT
539 101080....1..... SWITCH 

Units produced before 
Serial No. 073837583

  DIXON - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



16 - DIXON16 - DIXON

HYDRAULIC PUMP / MOTOR

TORQUE TO 19 FT./LBS.

TORQUE TO 19 FT./LBS.
2

3

4

5

6

7

8

9

10

11

12
13

1415

16

17 18

19

20

21
22

23

24

25

26

27

28

29

30

32

33

34

35

36

37

16

38

4042
43

44

30
8

16

1

31

30

35

33
33

28

41 9

31

38

39

33

47

46

45

45

48

49

50

51



HYDRAULIC PUMP / MOTOR

539 1011731..	 .....8..... NUT, ½ -20, LUG
539 1017212..	 .....4..... HCS, 5/16 -18 x 2¾
539 1012243..	 .....2..... SPRING
539 1032564..	 .....1..... SPRING EXTENSION
539 1043345..	 .....1..... BELT, PUMP
539 1087396..	 .....2..... NUT, ¼ -28
539 1098007..	 .....2..... RHSNB, ¼ -20 x 1
539 1103118..	 .....2..... PULLEY, IDLER
539 1109439..	 .....4..... NUT, 5/16, NYLOC
539 10123110..	 .....1..... SPINDLE, IDLER
539 10133111..	 .....1..... NUT, ½ -13, NYLOC
539 10133212..	 .....1..... HCS, ½ -13 x 2¾
539 10135013..	 .....1..... HCS, 3/8 -16
539 11209214..	 .....1..... IDLER ARM
539 11267015..	 .....1..... HEAVY WASHER
539 99069216..	 .....4..... WASHER, 5/16

539 11230817..	 .....2..... BRAKE SWIVEL
539 11230918..	 .....2..... BRAKE LINKAGE
539 11231619..	 .....1..... ZT2800, RT 

MODELS 968999559, 
968999561, 968999582, 
968999650, 968999651

539114261.....1..... ZT2800, RT, NOT CHARGED 
MODELS 968999551, 
968999552

539 11231720..	 .....1..... ZT2800, LT 
MODELS 968999559, 
968999561, 968999582, 
968999650, 968999651

539 114260....1..... ZT2800, LT, NOT CHARGED 
MODELS 968999551, 
968999552

539 11231821..	 .....1..... EXPANSION TANK W/CAP
539 11244922..	 .....1..... CAP
539 11231923..	 .....2..... BYPASS LINKAGE
539 11234224..	 .....1..... 2800 CROSS SUPPORT
539 11240725..	 .....1..... IDLER PULLEY PLATE
539 11294926..	 .....2..... SWIVEL, ¼ -28
539 92351527..	 .....1..... SPACER

539 97693828..	 .....4..... HCS, 5/16 -18 x 2¼
539 97697829..	 .....2..... NUT, ¼ -20, NYLOC
539 97697930..	 .....4..... NUT, 3/8 -16, NYLOC
539 97698831..	 .....6..... PIN, HAIR, .073 x 17/16

539 99011832..	 .....2..... WASHER, 3/8
539 99018833..	 ...12..... WASHER, 5/16, SAE
539 99031634..	 .....4..... RHSNB, 5/16 -18 x ¾
539 99058835..	 .....3..... HCS, 3/8 -16 x 2
539 99061336..	 .....1..... NUT, 3/8 -16, WHIZLK
539 99065537..	 .....1..... HCS, 3/8 -16 x 1½
539 99071738..	 ...14..... NUT, 5/16 -18, NYLOC
539 11346639..	 .....2..... OIL FILTER
539 11209940..	 .....2..... DRIVE LINKAGE
539 99022341..	 .....6..... NUT, 5/16 -24
539 99107342..	 .....2..... NUT, 5/16 -24, LH
539 11060443..	 .....2..... ROD END, LEFT
539 11060344..	 .....2..... ROD END, RIGHT
539 11266945..	 .....2..... HOSE KIT
539 13051646..	 .....2..... TAB, SPRING
539 97725047..	 .....2..... SPRING
539 13111048..	 .....2..... TIRE, COMPLETE, 

MODELS 968999551, 
968999559, 968999650 
after serial no. 0805xxxxx

539 131996....2..... TIRE, COMPLETE, 
MODELS 968999552, 
968999561, 968999562, 
968999651 
after serial no. 0749xxxxx

539 13110949..	 .....1..... TIRE 
MODELS 968999551, 
968999559, 968999650 
after serial no. 0805xxxxx

539 131997....1..... TIRE 
MODELS 968999552, 
968999561, 968999562, 
968999651 
after serial no. 0749xxxxx

539 11221750..	 .....1..... RIM
539 91223451..	 .....1..... VALVE STEM

  DIXON - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



18 - DIXON18 - DIXON

MOWER LIFT / DECK LIFT

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

14

5

20
17

7



MOWER LIFT / DECK LIFT

539 1017211..	 .....8..... HCS, 5/16 -18 x 2¾
539 1018362..	 .....2..... BUSHING
539 1025263..	 .....1..... PIN LIFT, ½ x 2, W/RING
539 1048074..	 .....4..... REINFORCEMENT BAR
539 1048085..	 .....8..... BLOCK, PILLOW
539 1108086..	 .....2..... CROSS LINK
539 1122237..	 .....2..... STRUT LINKAGE
539 1142648..	 .....1..... LIFT SHAFT, REAR
539 1142669..	 .....1..... LIFT SHAFT, FRONT
539 11426810..	 .....1..... PLATE, HEIGHT, OUTER
539 11427011..	 .....3..... SPACER

539 11428012..	 .....1..... PEDAL, FOOT
539 12132213..	 .....1..... FOOT PAD
539 97697914..	 ...11..... NUT, 3/8 -16, NYLOC
539 97698215..	 .....4..... WASHER, 5/8, SAE
539 97698916..	 .....1..... PIN HAIR, 1/8 x 2½
539 99025017..	 .....2..... WASHER, ½, SAE
539 99051718..	 .....2..... WASHER, 3/8
539 99063719..	 .....3..... HCS, 3/8 -16 x 2½
539 99065420..	 .....6..... PIN COTTER, 5/32 x 1¼
539 99062921..	 .....3..... HCS, 3/8 -16 x 2¼
539 99071722..	 .....8..... NUT, 5/16 -18, NYLOC

  DIXON - 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



20 - DIXON20 - DIXON

44 INCH CUTTING DECK

1

43

56

7
8

9

1011

12

13

14

15

16

17

18

19

20

21

22

23

24

25

27

28

29

30

31

32

33

34

35

36

37
38

39

40

41

42

43

44

43

46

47

15

43

15

13

10

14

1
3

41

16

1
41

43 3
41

4

431

45

40

44

48

49

50

51

52

53

54

55

56

57

58

59

53
40

26

61

60

63

2

2

64

62

65



44 INCH CUTTING DECK

539 9903651..	 .....8..... PIN COTTER, 1/8 x  ¾
539 9130102..	 .....2..... DECAL, WARNING
539 1147893..	 .....4..... SWIVEL
539 1147874..	 .....2..... L BOLT, S
539 1147885..	 .....2..... L BOLT, L
539 1146426..	 .....1..... DECK W/DECALS
539 1145327..	 .....1..... IDLER SPACER
539 1145338..	 .....1..... IDLER ARM
539 1145439..	 .....1..... V-BELT
539 11527810..	 .....2..... PULLEY, IDLER
539 11550111..	 .....1..... COTTER PIN, 1/8 x ¾
539 11178512..	 .....4..... RHSNB, 3/8 -16 x ¾
539 11555013..	 .....2..... WASHER, ½
539 11558414..	 .....3..... HH BOLT, ½ -13 x  2
539 11560915..	 .....4..... NUT, ½ -13, THIN NYLOC
539 11564316..	 .....4..... SCREW, #12-14 x ¾, TAP
539 11567417..	 .....6..... NUT, 5/16 -18, FLANGE L
539 13050918..	 .....1..... DEFLECTOR SPRING
539 10157219..	 .....1..... HHB, ½ -13 x 2½
539 11622520..	 .....1..... DEFLECTOR PIN
539 11723921..	 .....1..... DEFLECTOR BRACKET
539 11726222..	 .....1..... DEFLECTOR MOUNT BRCKT
539 11926623..	 .....3..... TRASH GUARD
539 11955524..	 .....1..... IDLER PULLEY
539 11963725..	 .....3..... BLADE BOLT
539 11980326..	 .....3..... SPINDLE
539 11983627..	 .....3..... BLADE, HI LIFT
539 12092028..	 .....1..... SPRING, DECK BELT
539 12099329..	 .....1..... EYE BOLT, 4½
539 12126830..	 .....1..... BAFFLE
539 12135731..	 .....1..... HINGE
539 12137832..	 .....1..... DEFLECTOR

539 11492533..	 .....1..... PULLEY GUARD
539 11492434..	 .....1..... PULLEY GUARD
539 12147835..	 .....1..... BOLT, 3/8 x 6
539 12160436..	 .....2..... BLOW-BY BAFFLE
539 12257437..	 .....1..... BUSHING
539 12263338..	 .....1..... ROLLER
539 97697839..	 .....4..... NUT, ¼ -20, NYLOC
539 97697940..	 ...17..... NUT, 3/8 -16, NYLOC
539 99044941..	 .....8..... NUT, 7/16 -14
539 99018842..	 .....3..... WASHER, 5/16, SAE
539 99025043..	 ...13..... WASHER, ½, SAE
539 99031644..	 .....8..... RHSNB, 5/16 -18 x ¾
539 99051745..	 .....1..... WASHER, 3/8
539 99058046..	 .....4..... HCS, ¼ -20 x ¾
539 99071747..	 .....3..... NUT, 5/16 -18, NYLOC
539 11532648..	 .....1..... HUB PULLEY SPACER
539 11551149..	 .....1..... HHB, ½ -20 x 1¼
539 11563650..	 .....1..... WASHER, ½
539 11563851..	 .....1..... GREASE ZERK
539 11619652..	 .....1..... OUTER SHAFT KEY
539 11926053..	 .....2..... BEARING
539 11926154..	 .....1..... SPACER
539 11926455..	 .....1..... PULLEY
539 11980756..	 .....1..... SHAFT, SHORT
539 11980957..	 .....1..... DECK HUB
539 11981158..	 .....1..... TRASH GUARD
539 99065559..	 .....4..... HHB, 3/8 -16 x 1½
539 10873560..	 .....2..... NUT, ¼ -20
539 97776161..	 .....1..... HCS, ¼ -20 x 1
539 10574662..	 .....1..... DECAL, EURO SEVERING
539 11989463..	 .....1..... DECAL, 44
539 12224964..	 .....1..... DECAL, BELT ROUTING
539 11571765..	 .....1..... DECAL, DANGER

  DIXON - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



22 - DIXON22 - DIXON

50 INCH CUTTING DECK

1

2

3

4

6

7

8

9

10

11

12

13

14

15

16

17
18

19

20

21

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38
39

40

41

42

43

44

45

46
47

48

49

50

5354

57

52
59

62

50 58

60

66
68

49

61

63

65
67

69

59
64

52
255

49

2

5

50

50

5

2
56

52

73

17

18

3
21

25

22

57

51

54

22

72

72

71

70

52

52

73

74



50 INCH CUTTING DECK

539 1072711..	 .....2..... RHSNB, 5/16 -18 x 1
539 9903652..	 .....8..... PIN COTTER, 1/8 x 1
539 1095543..	 .....3..... WASHER, ½
539 1327284..	 .....1..... IDLER PULLEY
539 1147895..	 .....4..... SWIVEL
539 1147876..	 .....2..... L BOLT, S
539 1147887..	 .....2..... L BOLT, L
539 1143438..	 .....1..... SPACER, IDLER
539 1146439..	 .....1..... DECK W/DECALS
539 11445210..	 .....3..... SPINDLE
539 11450111..	 .....1..... PULLEY GUARD, RIGHT
539 11450212..	 .....1..... PULLEY GUARD, LEFT
539 11450813..	 .....1..... V-BELT
539 11527814..	 .....1..... PULLEY, IDLER
539 11550115..	 .....1..... COTTER PIN, 1/8 x ¾
539 11178516..	 .....4..... RHSNB, 3/8 -16 x ¾
539 11555017..	 .....1..... WASHER, ½
539 10133118..	 .....3..... NUT, ½ -13, NYLOC
539 11557419..	 .....1..... EYE BOLT, 5/16 x 3½
539 11558420..	 .....1..... BOLT, ½ -13 x 2
539 11560921..	 .....2..... NUT, ½ -13, THIN NYLOC
539 11564322..	 .....5..... SCREW, #12-14 x ¾, TAP
539 11567423..	 .....6..... NUT, 5/16 -18, FLANGE
539 13050924..	 .....1..... SPRING, TORSION
539 11577125..	 .....2..... HHB, ½ -13 x 2½
539 11622526..	 .....1..... DEFLECTOR PIN
539 11643127..	 .....1..... BAFFLE
539 11726128..	 .....1..... DEFLECTOR BRACKET
539 11726229..	 .....1..... DEFLECTOR MOUNT BRCKT
539 10836630..	 .....1..... HCS, ½ -13 x 4
539 11893731..	 .....1..... IDLER SPACER
539 11896332..	 .....1..... HHB, ½ -13 x 1¾
539 11900633..	 .....1..... IDLER PULLEY
539 11926634..	 .....3..... TRASH GUARD
539 11963735..	 .....3..... BLADE BOLT
539 11983736..	 .....3..... BLADE, HIGH LIFT
539 11989537..	 .....1..... DECAL, 50" DECK

539 12092038..	 .....1..... SPRING, DECK BELT
539 12135739..	 .....1..... HINGE
539 12137840..	 .....1..... DEFLECTOR
539 10761041..	 .....1..... GAUGE WHEEL
539 12147842..	 .....1..... BOLT, 3/8 x 6
539 12160443..	 .....2..... BLOW-BY BAFFLE
539 12249444..	 .....1..... BRACKET
539 12250345..	 .....1..... IDLER ARM
539 12257446..	 .....1..... BUSHING
539 12263347..	 .....1..... ROLLER
539 97697848..	 .....4..... NUT, ¼ -20, NYLOC
539 97697949..	 ...17..... NUT, ¾ -16, NYLOC
539 99044950..	 .....8..... NUT, 7/16 -14
539 99018851..	 .....2..... WASHER, 5/16, SAE
539 99025052..	 ...14..... WASHER, ½, SAE
539 99025853..	 .....1..... NUT, ½ -13
539 99031654..	 .....8..... RHSNB, 5/16 -18 x ¾
539 99051755..	 .....1..... WASHER, 3/8
539 99058056..	 .....4..... HCS, ¼ -20 x ¾
539 99071757..	 .....4..... NUT, 5/16 -18, NYLOC
539 11980958..	 .....1..... DECK HUB
539 11926059..	 .....2..... BEARING
539 11926160..	 .....1..... SPACER
539 11792561..	 .....2..... PULLEY, METRIC
539 11980762..	 .....1..... SHAFT SHORT
539 11981163..	 .....1..... TRASH GUARD
539 11532664..	 .....1..... HUB PULLEY SPACER
539 11563665..	 .....1..... WASHER, ½
539 11563866..	 .....1..... ZERK, 3/16

539 11619667..	 .....1..... KEY, OUTER SHAFT
539 12281868..	 .....4..... HHB, 3/8 -16 x 1½
539 11551169..	 .....1..... HHBLT, ½ -20 x 1¼
539 10574670..	 .....1..... DECAL, EURO SEVERING
539 12224971..	 .....1..... DECAL, BELT ROUTING
539 91301072..	 .....2..... DECAL, WARNING
539 99058573..	 .....2..... NUT, 5/16 -18, WHIZLK
539 11571774..	 .....1..... DECAL, DANGER

  DIXON - 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



24 - DIXON24 - DIXON

MODELS 968999551, 968999552

1

2

3

4

5

6

7

8

9

10

11

7

12

CONTROLS



CONTROLS

539 1017681..	 .....1..... SWITCH
539 1075412..	 .....1..... IGNITION SWITCH
539 1100743..	 .....1..... HOUR METER
539 1140594..	 .....1..... TANK, CONTROLS, RIGHT
539 1140715..	 .....1..... CONTROL PANEL
539 1140766..	 .....1..... PANEL, LIGHT DELETE

539 1143417..	 .....8..... SCREW, #10-24 x 3/8
539 1188168..	 .....1..... CABLE, THROTTLE
539 1188159..	 .....1..... CHOKE CABLE
539 97697710..	 .....4..... NUT, #10-24, NYLOC
539 99041111..	 .....4..... SCREW, #10-24 x ½
539 11407212..	 .....1..... DECAL, CONTROL

  DIXON - 25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



26 - DIXON26 - DIXON

MODELS 968999559, 968999561, 
968999562, 968999650, 968999651

CONTROLS

1

2

3

4

5

6

7

8

9

10

11
12

6

13



CONTROLS

539 1017681..	 .....1..... SWITCH
539 1075412..	 .....1..... IGNITION SWITCH
539 1100743..	 .....1..... HOUR METER
539 1140594..	 .....1..... TANK, CONTROLS, RIGHT
539 1140755..	 .....1..... PLATE, LIGHT
539 1143416..	 .....8..... SCREW, #10-24 x 3/8
539 1188167..	 .....1..... CABLE, THROTTLE
539 1142328..	 .....1..... HEADLIGHT
539 1188159..	 .....1..... CHOKE CABLE

539 97697710..	 .....4..... NUT, #10-24, NYLOC
539 99041111..	 .....4..... SCREW, #10-24 x ½
539 11407112..	 .....1..... CONTROL PANEL
539 11407213..	 .....1..... DECAL, CONTROL

NOT SHOWN
539 114077....1..... PIGTAIL HEADLIGHT
539 976856....2..... WIRE TIE
539 102115....1..... PLASTIC TIE

  DIXON - 27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



28 - DIXON28 - DIXON

SEAT

MODELS 968999551, 968999552

1

2

3

45

7

6
2

2

8

9

10

11



539 1318491..	 .....1..... PAN, SEAT
539 9906922..	 .....4..... WASHER, 5/16

539 9901873..	 .....4..... LOCKWASHER, 5/16

539 9769794..	 .....2..... NUT, 3/8 -16, NYLOC
539 9901345..	 .....2..... HCS, 3/8 -16 x ¾
539 9907176..	 .....1..... NUT, 5/16 -18, NYLOC
539 1178607..	 .....1..... SEAT ASSEMBLY
539 9902098..	 .....1..... HCS, 5/16 -18 x 1
539 1146319..	 .....1..... ARM, PROP, SEAT

SEAT

539 11739810..	 .....1..... SEAT SWITCH 
Units produced after 
Serial No. 073837583

539 131155....1..... SEAT SWITCH 
Units produced before 
Serial No. 073837583

539 10838811..	 .....2..... SCREW, ¼ -20 x ¾, GR2
NOT SHOWN

539 128796....1..... SEAT SLIDE SET

  DIXON - 29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



30 - DIXON30 - DIXON

SEAT

MODELS 968999559, 968999561, 
968999562, 968999650, 968999651

1

2

3

45

7

2

2

6

9

8

10



539 1318491..	 .....1..... PAN, SEAT
539 9906922..	 .....4..... WASHER, 5/16

539 9901873..	 .....4..... LOCKWASHER, 5/16

539 9769794..	 .....2..... NUT, 3/8 -16, NYLOC
539 9901345..	 .....2..... HCS, 3/8 -16 x ¾
539 9907176..	 .....1..... NUT, 5/16 -18, NYLOC
539 1223797..	 .....1..... SEAT ASSEMBLY
539 1146318..	 .....1..... ARM, PROP, SEAT
539 9902099..	 .....1..... HCS, 5/16 -18 x 1

SEAT

539 11739810..	 .....1..... SEAT SWITCH 
Units produced after 
Serial No. 073837583

539 131155....1..... SEAT SWITCH 
Units produced before 
Serial No. 073837583

539 10838811..	 .....2..... SCREW, ¼ -20 x ¾, GR2
NOT SHOWN

539 128796....1..... SEAT SLIDE SET

  DIXON - 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



32 - DIXON32 - DIXON

CASTERS

1

2

3

4 5

6

7 8

9

10

11

13

14

12

15

16

17

18

19

19



CASTERS

539 1211591..	 .....1..... RHSNB ½ -13 x 6½
539 1235932..	 .....1..... CASTER YOKE
539 1013313..	 .....1..... NUT, ½ -13, NYLOC
539 114695     4..	 .1..... CASTER TIRE, COMPLETE
539 1146975..	 .....1..... TIRE, 4 PLY, 410-5
539 9122346..	 .....1..... VALVE STEM
539 1069947..	 .....1..... RIM
539 1033008..	 .....1..... ZERK
539 1024849..	 .....2..... BEARING, FLANGED
539 10554310..	 .....1..... SPACER
539 11563811..	 .....2..... ZERK

539 11266012..	 .....2..... BEARING, FLANGED
539 11574913..	 .....2..... PLUG, CASTER
539 99020914..	 .....2..... HCS, 5/16 -18 x 1
539 10253515..	 .....2..... GREASE CAP
539 11574716..	 .....2..... SPRING, CASTER
539 11567517..	 .....2..... WASHER, 1.025
539 11790118..	 .....2..... BUSHING, CASTER
539 11480519..	 .....4..... SPACER, 5/16

NOT SHOWN
539 105307....1..... ROLLER BEARING, 3¼

  DIXON - 33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



34 - DIXON34 - DIXON

DECALS

MODELS 968999551, 968999552

1

2

3

4

5

6 7

8

9

10

11

12

2
13



539 1018811..	 .....1..... DECAL, PROP 65
539 1033332..	 .....2..... DECAL, MOTION CONTROL
539 1057443..	 .....1..... DECAL, EURO DANGER BLT
539 1057454..	 .....1..... DECAL, EURO BATT WARN
539 1079595..	 .....1..... DECAL, WARNING
539 1083856..	 .....1..... DECAL, DO NOT TOW
539 1132137..	 .....1..... DECAL, WARNING
539 1144678..	 .....1..... DECAL, HEIGHT

DECALS

539 1146819..	 .....1..... DECAL, RAM
539 11450910..	 .....1..... DECAL, ZRT
539 11936411..	 .....1..... DECAL, HYDRO GEAR
539 11770912..	 .....1..... DECAL, FLAG
539 11770213..	 .....1..... DECAL, ENGINE, B & S

NOT SHOWN
539 115717....1..... DECAL, DANGER

  DIXON - 35

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



36 - DIXON36 - DIXON

DECALS

MODELS 968999559, 968999561, 
968999562, 968999650, 968999651

1

2

3

4

5

6 7

8

9

10

11

12

2

13



539 1018811..	 .....1..... DECAL, PROP 65
539 1033332..	 .....2..... DECAL, MOTION CONTROL
539 1057443..	 .....1..... DECAL, DANGER BELT
539 1057454..	 .....1..... DECAL,  BATTERY WARNING
539 1079595..	 .....1..... DECAL, WARNING
539 1083856..	 .....1..... DECAL, DO NOT TOW
539 1132137..	 .....1..... DECAL, WARNING
539 1144678..	 .....1..... DECAL, HEIGHT

539 1145079..	 .....1..... DECAL, RAM MAG
539 11936410..	 .....1..... DECAL, HYDRO GEAR
539 11770911..	 .....1..... DECAL, FLAG
539 11451012..	 .....1..... DECAL, PRO ZTR
539 11770413..	 .....1..... DECAL, ENGINE, KOHLER
539 117705....1..... DECAL, ENGINE, KAWASAKI

NOT SHOWN
539 115717....1..... DECAL, DANGER

DECALS

  DIXON - 37

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION



38 - DIXON



  DIXON - 39



 P/N 539 131392 R03	 07/22/08


	CHASSIS / FRAME
	 ENGINE
	BRIGGS & STRATTON
	HONDA 
	KAWASAKI 
	KOHLER 

	STEERING & PARK BRAKE
	HYDRAULIC PUMP / MOTOR
	MOWER LIFT / DECK LIFT
	44 INCH CUTTING DECK
	50 INCH CUTTING DECK
	CONTROLS
	MODELS 968999551, 968999552
	MODELS 968999559, 968999561, 968999562, 968999650, 968999651

	SEAT
	MODELS 968999551, 968999552
	MODELS 968999559, 968999561, 968999562, 968999650, 968999651

	CASTERS
	DECALS
	MODELS 968999551, 968999552
	MODELS 968999559, 968999561, 968999562, 968999650, 968999651


